

Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH02064699

Applicant: ECOLOGICAL MATERIALS LIMITED  
6/23 PRUZHANSKY RAYON  
225149 BRESTSKAYA OBLAST  
BELARUS

Date: Dec 21, 2016

Submitted sample said to be:

Material Name : **Brown Thermobonding Coir (Cocoplate).**  
Supplier No. : Not Provided.  
Buyer :  
Country of Origin : Belarus.  
Quantity : 1 Piece.  
Date Stamp on Article : 07/12/2016 (Specified by the Applicant).  
Contact Person : Not Provided.  
Office Location : Not Provided.

Material	: Coir (coconut) fiber.	Low melting bicomponent fiber.
Material Producer	: Sri Lanka producers.	Toray Korea Chemical, South Korea.
Colour	: Natural Brown.	White.



\*\*\*\*\*

**Conclusion:**

The submitted sample was tested under the following requirements requested by the applicant, subject to the information stated in the remark and attached page(s) for details :

<u>Requirement</u>	<u>Result</u>
(1) Specification IOS-MAT-0010 Version No. AA-10911-13 on Formaldehyde Content	Pass

\*\*\*\*\*

For and on behalf of :  
Intertek Testing Services HK Ltd.



Angel Y.F. Cheung  
Vice President





Valued Quality. Delivered.

Hong Kong Government Recognized Service Supplier  
Approved Laboratory of The Woolmark Company

Members of :

American National Standards Institute  
American Society for Testing and Materials  
British Standards Institute

Hong Kong Association for Testing, Inspection and Certification Limited  
Hong Kong Toys Council

**Test Report**

Number: HKGH02064699

(1) Formaldehyde Content

As per Specification IOS-MAT-0010 Version No. AA-10911-13, ISO 14184-1 was used and followed by Spectrometric.

Result in ppm	Requirement in ppm
< 10	100 (max.)

Remark :

ppm = parts per million = mg/kg

Date sample received : Dec 16, 2016

Testing period : Dec 16, 2016 to Dec 20, 2016

\*\*\*\*\*

End of report

*Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our standard Terms and Conditions which can be obtained at our website: <http://www.intertek.com/terms/>. Intertek's responsibility and liability are limited to the terms and conditions of the agreement.*

*This report is made solely on the basis of your instructions and / or information and materials supplied by you and provide no warranty on the tested sample(s) be truly representative of the sample source. The report is not intended to be a recommendation for any particular course of action, you are responsible for acting as you see fit on the basis of the report results. Intertek is under no obligation to refer to or report upon any facts or circumstances which are outside the specific instructions received and accepts no responsibility to any parties whatsoever, following the issue of the report, for any matters arising outside the agreed scope of the works. This report does not discharge or release you from your legal obligations and duties to any other person. You are the only one authorized to permit copying or distribution of this report (and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.*

*This report shall not be reproduced, except in full.*

